PRO TELT ” y RUNNER

FLOOR PROTECTION RUNNER is designed for high-traffic, high quality floor
surfaces and counter-tops that need extra protection. It protects hardwood floors, hard
tile, granite, marble — as well as resilient tile and linoleum floors. PRO TECT Floor
Protection Runner stays in place because of the soft rubber backing. It's non-porous so
it helps protect finished surface from moisture and spills. Because it isn’t stuck down, it
allows the floor surface that you are covering to breathe.
That means as soon as the floor is ready to walk on,
you can pro-tect it.

The top of Pro Tect’s Runner looks and feels like a
felt-type product — it is anything but. It is made from
ECO-FI. ECO-Fl is a high-quality —
polyester fiber made from 100% %

certified recycled plastic PET bottles.
One of PRO TECT's top 5 sellers!

PART NO. DESCRIPTION
PR24-050 24" X 50’ roll, 100 s.f.
PR24-100 24" X 100’ roll, 200 s.f.
PR24-150 24" X 150’ roll, 300 s.f.
PR36-050 36" X 50’ roll, 150 s.1.
PR36-100 36" X 100’ roll, 300 s.f.
PR36-150 36" X 150’ roll, 450 s.1.
PR48-050 48" X 50’ roll, 200 s.f.
PR48-100 48" X 100’ roll, 400 s.f.
PR48-150 48" X 150’ roll, 600 s.f.

DURABLE, REUSABLE, STAYS IN PLACE
Vinyl backing helps protect surface from traffic, dirt and spills

www.pro=-tect.com



PRO TELT ;; RUNNER

Company PRO TECT Associates, Inc.
2165 Shermer Rd. Ste.C
Northbrook, IL 60062
(847) 446-8664
I Lp COMMERCIAL TESTING COMPANY
.j‘__!' 1215 South Hamilton Street - Dalion, GA 30720
Telephone (706) 278-3935 - Facsimile (706) 278-3936
PRO TECT Associates, Inc. Report Number 11-06133 Test Number 4211-3038
Northbrook, IL Flammability Test June 21, 2011

standard.

Test Result:

Test Procedure: The flammability was determined in accordance with Title 16 CFR. Chapter I, Subchapter I,
Part 1631, Standard for the Surface Flammability of Small Carpets and Rugs (FF 2-70), commonly referred to as the
pill test. The material had not been subjected to a fire retardant treatment. Therefore, the customary ten wash-
dry cycles prior to testing was waived.

Terminology: For purposes of this test, an individual specimen meets the Test Criteriz if the charred porfion
does not extend to within 1.0 inch of the edge of the hole in the flattening frame. The Acceptamce Criferia iz
based on at least 7 of 6 specimens meeting the Test Criteria in order for the material to conform to this

Un=Chamred Surface Area linches) Test
Identification 1 2 3 4 5 6 Fi B Reaunlt
PRO TECT Paumner 53 | =3 | 53 | =3 | =3 | =3 [ =3 | =3 | pass
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TESTED TO BE SURE® Since 1974

Pagelofl

TEST METHOD PROPERTY SPECIFICATIONS

N/A CONSTRUCTION 100% Polyester Nonwoven Material with Extruded Backing
FTM NW503 WEIGHT 13.5 oz/yd® +/-1.5 oz/yd?

(ASTM D3776)

FTM NW502 WIDTH As Requested +0.5 in/-0 in

(ASTM D3774)

FTM NW504 THICKNESS 0.100 in +/- 0.015 in

(ASTM D5729)

VISUAL COLOR Match Approved Standard

VISUAL APPEARANCE Match Approved Standard




